1- Isasu



× 163 H

PLEASE DO NOT REMOVE FROM LIBRARY

Bureau of Mines Report of Investigations/1985

Volume Expansion of Acidproof Brick Exposed to 20 Wt Pct HCl at 90° C

By James P. Bennett and Timothy A. Clancy



UNITED STATES DEPARTMENT OF THE INTERIOR



Volume Expansion of Acidproof Brick Exposed to 20 Wt Pct HCl at 90° C

By James P. Bennett and Timothy A. Clancy



UNITED STATES DEPARTMENT OF THE INTERIOR Donald Paul Hodel, Secretary

BUREAU OF MINES Robert C. Horton, Director

Library of Congress Cataloging in Publication Data:

Bennett, James P. (James Philip), 1951-

Volume expansion of acidproof brick exposed to 20 wt pct HC1 at $90^{\rm c}\,{\rm C}_{\bullet}$

(Report of investigations / United States Department of the Interior, Bureau of Mines; 8962)

Bibliography: p. 7.

Supt. of Docs. no.: 1 28.23:8962.

1. Acid-resistant bricks-Expansion and contraction. 2. Hydrochloric acid. I. Clancy, T. A. (Timothy A.). II. Title. III. Series: Report of investigations (United States. Bureau of Mines); 8962.

TN 23. U43 [TN 433] 622s [620'. 1'42] 85-6000 15

CONTENTS

Abstract	1
Introduction	2
Test equipment and sample description	3
Results and discussion	5
Conclusions	7
References	7

ILLUSTRATIONS

l.	Measurement of linear distance between Ta pins attached to brick sample	4
2.	Dilatometric curve of red shale A brick sample exposed to 20 wt pct HCl for	
	30 days at 90° C	5
3.	Thermogravimetric curve of red shale A brick sample exposed to 20 wt pct	
	HCl for 2 h at 580 psi and 250° C	6
	not for 2 h at 500 pst and 250 comments and a stress and a stre	

TABLES

1.	Chemical and physical properties of commercial acidproof brick	3
2.	Linear expansion of acidproof materials after 30-day exposures in 20 wt pct	
	HCl or water at 90° C	5
3.	Linear expansion of acidproof materials exposed for 2 h to autoclave	
	conditions	6

Page

UNIT OF MEASURE ABBREVIATIONS USED IN THIS REPORT					
°C	degree Celsius	pct	percent		
g/cm ³	gram per cubic centimeter	psi	pound per square inch		
h	hour	psig	pound per square inch, gauge		
in	inch	wt pct	weight percent		
L	liter	yr	year		
μm	micrometer				

VOLUME EXPANSION OF ACIDPROOF BRICK EXPOSED TO 20 WT PCT HC1 AT 90° C

By James P. Bennett¹ and Timothy A. Clancy²

ABSTRACT

In this Bureau of Mines study, portions of four acidproof bricks (two red shale and two fireclay) were exposed to 20 wt pct HCl at 90° C for periods of 30 days. Three different techniques were selected to determine volume expansion of these materials after exposure. Linear expansions ranging from about 0.02 to 0.12 pct were noted from Ta pin and dilatometer measurements. The use of strain gages to measure expansions was not successful. The red shale and fireclay brick with the lowest apparent porosities had the lowest expansions.

Expansion data obtained by direct measurement of samples exposed for 30-day periods or by dilatometric measurement of autoclaved samples exposed for 2 h were comparable. This suggests the use of an accelerated autoclave exposure procedure for determining volume expansion effects of ceramic materials in acid environments.

¹Ceramic engineer.
²Supervisory ceramic engineer.
Tuscaloosa Research Center, Bureau of Mines, University, AL.

New mineral processing techniques being investigated by the Bureau of Mines and others, such as processing at elevated temperatures and pressures, leaching with acids and bases, chloride leaching, and dissolution in fused-salt baths, require construction materials that the use of have good corrosion resistance. One example is the construction material needed to line leaching vessels used in the extraction of alumina from clay using HCl (hydrochloric acid), HNO₃ (nitric acid), or H₂SO₄ (sulfuric acid). In the HCl extraction processes studied by the Bureau, acid concentrations range from 1 to 35 pct $(1)^3$ with temperatures from 50° to 900° C (2).

Industrial equipment designers, fabricators, and material suppliers of acid processing systems were contacted for their recommendations on ceramic construction materials to be used in HCl en-Although the suppliers revironments. commended acidproof brick, carbon brick, or dense firebrick, they advised that materials be tested in an environment simulating actual conditions because of limited experience with HCl processing and the uniqueness of each industrial process. In general, the suppliers could say only that their brick would pass ASTM-C279 (3) specifications, which deal with H_2SO_4 rather than HCl.

Previous Bureau investigations into the effect of various acids on ceramic materials (4-6) showed that certain physical property changes occurred, one of which was volume expansion. Inconsistencies in data trends, however, indicated that a closer examination of this phenomenon was warranted. It was necessary to identify a testing technique that would result in accurate and reproducible data.

Volume expansion, also known as irreversible growth or swelling, causes a dimensional increase in acidproof brick and is generally thought to be similar to moisture expansion observed in structural clay products.

Floor, wall, and structural tiles, building brick, or glazed materials have exhibited volume expansion, which can occur after a few months or time periods of 50 yr or more. The chemical adsorption of water vapor on the internal amorphous silicate surfaces or the internal relaxation caused by adsorbed water molecules are two proposed causes for this expan-In these bodies, sodium and sion (7). potassium oxides are known to aggravate expansion while alkaline earth oxides are reported to reduce it through the formation of crystalline material or a more chemically resistant glass phase.

Linear expansion of up to 0.35 pct in acidproof brick has been documented (8), but no published technical information or standard test exists to measure expansion or the influence of such factors as temperature, pressure, or exposure environment. Methods have been proposed to measure the swelling potential of structural clay products, which include the application of steam, pressure, and elevated temperature (9-10) to materials. Actual expansion that occurs in structural clay under industrial use conditions, however, is normally less than that predicted from laboratory studies (11).

Expansion of structural units is a critical factor in vessel design, because improper design or construction may cause acid brick to separate from the impermeable membrane backing, resulting in possible leakage or rupture to the system.

This report presents expansion results obtained using three different methods: (1) physical measurement of fixed points on a sample, (2) strain gage sensors, and (3) a thermal expansion technique. Two red shale and two fireclay brick samples of acidproof brick typical used as chemical-resistant structural material were studied. The materials were exposed to various temperature and pressure conditions in deionized water and 20 wt pct The water test environment served HC1. as a reference condition.

³Underlined numbers in parentheses refer to items in the list of references at the end of this report.

Chemical and physical properties of the four different acidproof brick tested for linear expansion are listed in table 1. Results of earlier tests (5) on the effect of exposure to 20 wt pct HCl at 90° C for 110 days on strength and weight loss properties are also shown in table 1. Statistically significant changes in weight loss occurred in all samples. A statistically significant strength loss was observed only in fireclay brick A. The total ions leached from the brick into solution are the sum of the weight percents of Al, Ca, Fe, K, Mg, Na, Si, In general, the Fe and Al and Ti ions. ions had the highest removal rate, and Ca, Mg, Na, K, and Ti removal rates were minor. No Si ion was removed from any brick.

One method used to monitor length changes in this study was to measure the distance between tantalum (Ta) pins cemented to opposite ends of a 7-1/4- by 1-7/8- by 1-1/8-in sample, cut from full-size production brick. Two Ta

pins, 1/4 in long and 3/16 in. in diam, with one end rounded to a 3/16-in-diam hemisphere, were attached opposite each other at the center of both ends of the 7-1/4-in dimension of the sample using a chemical-resistant epoxy, as shown in figure 1. Sample length was measured at 25° C at the start and end of the 30-day test period, with a micrometer accurate to 1.0×10^{-4} in.

Another method of measuring expansion consisted of attaching strain gages to the center of the 7-1/4- by 1-7/8-in face surface of the samples using a chemicalresistant epoxy (fig. 1). Lead wires coated with Teflon⁴ fluorocarbon polymer were attached to the strain gages, and a protective barrier coat system was applied over them. Strain gage monitoring was done on an intermittent basis during the 30 days.

 4 Reference to specific products does not imply endorsement by the Bureau of Mines.

	Red shale brick		Fireclay brick	
	A	В	Α	В
BEFORE EXPOSURE				
Chemical composition, wt pct:				
SiO ₂	64.6	63.3	59.4	68.6
A1 ₂ 0 ₃	20.6	20.7	31.7	22.9
Fe ₂ 0 ₃	6.4	5.9	2.0	1.9
К ₂ 0	3.6	4.6	3.0	1.5
Ti0 ₂	1.6	1.6	1.7	1.4
Mg0	0.99	1.3	0.35	0.56
Na ₂ 0	0.58	0.57	0.27	0.27
Ca0	0.39	0.05	0.03	0.06
Apparent porositypct	10.86	3.26	5.66	11.06
Bulk densityg/cm ³	2.39	2.56	2.38	2.26
Cold crushing strengthpsi	18,800	20,300	9,800	9,700
AFTER EXPOSURE ¹				
Weight changepct	-6.13±0.33*	-0.95±0.32*	-0.90±0.07*	-6.57±0.32*
Cold crushing strengthpsi	19,300±1,500	21,600±1,900	8,100±1,200*	8,800±920
Total ion leachedwt pct	3.57	1.31	0.48	3.14

TABLE 1. - Chemical and physical properties of commercial acidproof brick

¹To 20 wt pct HCl at 90° C for 110 days (5).

*Statistically significant change at 95-pct confidence level, compared with data for untreated specimen (Student's t-test).



4



FIGURE 1. - Measurement of linear distance between Ta pins attached to brick sample. (Strain gage is attached to center of sample.)

For the third method, thermal expansion measurements, test samples 3/16 in. in diam were cored from brick specimens and cut to a final size of 1/2 in long. The samples were cored in the same direction as the 7-1/4-in sample length used for Ta pin and strain gage measurements. After exposure, cored samples were heated in a dilatometer to 700° C and sample length changes were monitored.

The 7-1/4- by 1-7/8- by 1-1/8-in brick samples with Ta pins and strain gages attached and the 3/16-in-diam, 1/2-in-long cored cylinders were exposed to 20 wt pct HCl or deionized water in 12-L spherical glass flasks enclosed in heating mantles. Temperature was controlled by a variable power source and monitored by type K The test environment of thermocouples. 20 wt pct HCl at 90° C had been found to be the most corrosive in an earlier study Five bars and five cylinders of (5). each brick type were exposed simultane-A condenser refluxed any vapor ously.

back into the system. Samples remained submerged in either 20 wt pct HCl or deionized water for 30 days.

Thermal expansion curves of autoclaved samples were used as an accelerated means of determining the amount of linear expansion of cored samples. The cored samples, 3/16 in. in diam by 1/2 in long, were exposed to 20 wt pct HC1 and to deionized water in an autoclave for 2-h periods at temperatures of 150°, 200°, and 250° C, at pressures of 80, 220, and 580 psig, respectively. After exposure, cored samples were heated in the dilatometer to 700° C and cooled back to room temperature while the sample length was monitored.

Samples of each brick exposed to the 580-psig, HCl conditions were also examined for postexposure weight loss in a thermogravimetric analysis (TGA) apparatus. A small section of each exposed brick was heated to 960° C and the sample weight monitored during the heating. The use of strain gages to monitor linear changes was not successful. Apparently, chemical leakage through the epoxy base coat and/or through the lead wires resulted in erratic data after about 5 days exposure.

Linear changes based on Ta pin measurements as well as a dilatometer runs are listed in table 2. Statistically significant⁵ changes occurred for all samples except red shale brick B in the water environment and for all samples exposed to the acid environment. Red shale brick A had the largest expansion of any sample. ranging from 0.035 pct in deionized water to a high of 0.115 pct in 20 wt pct HCl. Fireclay brick B had the larger expansion of the two fireclay brick in both water (0.033 pct) and acid (0.073 pct). Red shale brick A and fireclay brick B, the two samples with the largest linear expansion in water and acid, are also those bricks with the highest porosity, as shown in table 1. In all cases, expansion occurring in HCl was greater than that observed in a water environment under similar conditions of temperature and time.

TABLE 2. - Linear expansion of acidproof materials after 30-day exposures in 20 wt pct HCl or water at 90° C, percent

Brick	Ta pin	Dilatometer ¹			
WATER					
Red shale:					
A	0.035±0.009*	0.035			
B	003± .011	.000			
Fireclay:					
A	.018± .009*	.026			
B	.033± .014*	.039			
	20 WT PCT HC1				
Red shale:					
A	0.115±0.030*	0.060			
B	.044± .011*	.019			
Fireclay:					
A	.049± .021*	.031			
B	.073± .036*	.056			

¹Single data point.

*Statistically significant change at 95-pct confidence level compared to untreated specimen (Student's t-test). Dilatometric runs were made on autoclaved samples as well as samples exposed at ambient pressure.

The dimensional changes determined by dilatometric runs on autoclaved samples are shown in table 3. A typical dilatometric curve for a red shale sample exposed at ambient pressure is shown in figure 2. Heating the sample to 700° C removed the moisture expansion, and subsequent cooling then returned the sample to its original, or preexposed, length. Therefore, the difference shown as \triangle in figure 2 associated with the dilatometer heating is equivalent to the expansion produced by autoclaving. The data indicate that the expansions associated with the HCl autoclave exposures are generally larger than expansions associated with water autoclaving exposures. The same relationship holds for the dilatometric data for samples exposed to acid and to

⁵Statistically significant changes (Student's t-test) at a 95-pct confidence level, compared with data for untreated specimens (12).



FIGURE 2. - Dilatometric curve of red shale A brick sample exposed to 20 wt pct HC1 for 30 days at 90° C.

water for 30 days at atmospheric pressure as well as for the data obtained from the Ta pin measurements (table 2). Also, the exposure of samples of a particular brick to higher autoclaving pressures resulted in greater expansions. The expansions associated with autoclaving at the lower two pressures, 80 and 220 psig, coincide better with expansion data obtained from the Ta pin measurements than those at 580 psig. However, expansions associated with the 580-psig autoclaving were generally larger. These results indicate that the dilatometric measurement of samples after autoclaving in acid environments could be a valid accelerated test to determine the expansion effects of various acids on different ceramic materials.

Thermogravimetric analysis curves (a typical curve is shown in figure 3) for a sample of each of the four bricks exposed to 20 wt pct HCl at 580 psig indicated that these samples had gained some weight during the autoclave exposure. Measured as weight loss, the results were as

follows: red shale A, 0.35 wt pct; red shale B, 0.20 wt pct; fireclay A, 0.50 wt pct; and fireclay B, 0.35 wt pct.

TABLE 3. - Linear expansion of acidproof materials exposed for 2 h to autoclave conditions, percent

Brick	80 psi	220 psi	580 psi			
	WATER					
Red shale:						
A	0.045	0.047	0.077			
B	.000	.013	.000			
Fireclay:						
A	.024	.019	.027			
B	.031	.048	.103			
20 WT PCT HC1						
Red shale:						
A	0.048	0.053	0.161			
B	.044	.040	.054			
Fireclay:						
A	.025	.023	.134			
B	.058	.083	.167			

NOTE.--Single data points for all values.



FIGURE 3. - Thermogravimetric curve of red shale A brick sample exposed to 20 wt pct HC1 for 2 h at 580 psi and 250° C.

Based upon the study of the volume expansion of acidproof brick exposed to 20 wt pct HCl at 90° C, the following conclusions can be made:

1. Acidproof brick samples exposed to 20 wt pct HCl at 90° C for 30 days showed linear expansions ranging from about 0.02 to 0.12 pct. The red shale and fireclay brick that had the lowest apparent porosity had the lowest percent expansions.

2. Expansion data from direct measurement of samples exposed for 30-day periods or by dilatometric measurement of autoclaved samples exposed for 2 h were comparable. This suggests the use of an accelerated autoclave exposure procedure for determining volume expansion effects on ceramic materials in acid environments.

3. Samples that had undergone volume expansion returned to their preexposed length when heated to 700° C during dila-tometric testing.

4. The use of strain gages to measure expansions was not successful.

REFERENCES

1. Eisele, J. A. Producing Alumina From Clay by the Hydrochloric Acid Process, A Bench-Scale Study. BuMines RI 8476, 1980, 21 pp.

2. Bengton, K. B., P. Chuberka, L. E. Malm, A. E. McLaughlin, R. F. Nunn, and D. L. Stein. Alumina Process Feasibility Study and Preliminary Pilot Plant Design. Task 1 Final Report. Comparison of Six Processes (contract J0265048, Kaiser Eng.). BuMines OFR 18-78, 1977, 253 pp.; NTIS PB 286 638.

3. American Society for Testing and Materials. Standard Specifications for Chemical-Resistant Masonry Units. C279-79 in 1981 Annual Book of ASTM Standards: Part 17, Refractories, Glass, Ceramic Materials; Carbon and Graphite Products. Philadelphia, PA, 1981, pp. 217-219.

4. Bennett, J. P. Corrosion Resistance of Ceramic Materials to Hydrochloric Acid (20 Wt-Pct at 50° C). Bu-Mines RI 8650, 1982, 11 pp.

5. <u>.</u> Corrosion Resistance of Ceramic Materials to Hydrochloric Acid. BuMines RI 8807, 1983, 14 pp.

6. Corrosion Resistance of Selected Ceramic Materials to Nitric Acid. BuMines RI 8851, 1984, 12 pp. 7. Brownell, W. E. Structural Clay Products. Springer-Verlag, 1976, 231 pp.

8. Flynn, R. C., and L. C. Stephens. Tile and Brick Linings for Corrosion Prevention in the Pulp and Paper Industry. Ch. in Pulp and Paper Industry Corrosion Problems. Int. Assoc. Corrosion Eng., Houston, TX, 1974, pp. 46-50.

9. Lomax, J., and R. W. Ford. Investigations Into a Method for Assessing the Long Term Moisture Expansion of Clay Bricks. Trans. and J. Br. Ceram. Soc., v. 82, No. 3, 1983, pp. 79-82.

10. Smith, A. N. Investigations on the Moisture Expansion of Porous Ceramic Bodies. Trans. Br. Ceram. Soc., v. 54, No. 5, 1955, pp. 300-318.

11. Ritchie, T. Moisture Expansion of Clay Bricks and Brick Work. Natl. Res. Counc. Can., Div. Build. Res., Build. Res. Note 103, Oct. 1975, 5 pp.

12. Miller, I., and J. E. Freund. Probability and Statistics for Engineers. Prentice-Hall, 1965, 432 pp.